\% CREALITY

Ender 3D Printer User Manual
SDFTENAL{E A% BE P

( Ender-3 V2 )




Content ez

Dear Consumers,

Thank you for choosing our products. For the best experience, please read the
instructions before operating the Printer. Our teams will always be ready to render you
the best services. Please contact us by phone number or e-mail address provided at
the end when you encounter any problem with the Printer.

For a better experience in using our product, you can also learn how to use the Printer
in the following ways:

View the accompanied instructions and videos in the TF Card.

Visit our official website www.creality.com to find relevant software/hardware
information, contact details and operation and maintenance instructions.

SRR =LA,

R AR =4 mo N T EEA S B, BEERAZRIFARIRIZER
B, H R RR BB R TR R

BB = LR AR 2 EE N ERM M RBIARSS . R E A E T LICBE (AR, B8
WEAPL PR HAVEIE. B S T TE R,

NT GBI AL IR ah, B R UM 5 TURBUIL & R FAIR .
BENVE RIS ER L IRAT LATE TF-R AR EIAE X (B AR i BR R 4o
BB =4E M www.cxsw3d.com (ER]LIEGEIR = EEMIHAARXE KA.
REBREIRERFFER) .

Notes
(EA==Ebl|

Product introduction

REHN
Spare parts
FULEES

Assemble the 3D printer

4R%3DFTENN,

Use the 3D printer

{EFA3DFTENN,

Start printing
BRITED

Wire connection
FE R TEs

Trouble shooting
BEHQAE



NOTES w#msm

1.Do not use the printer any way other than described herein in order to avoid personal injury or property damage.

2.Do not place the printer near any heat source or flammable or explosive objects. We suggest placing it in a well-ventilated, low-dust environment.

3.Do not expose the printer to violent vibration or any unstable environment, as this may cause poor print quality.

4.Before using experimental or exotic filaments, we suggest using standard filaments such as ABS or PLA to calibrate and test the machine.

5.Do not use any other power cable except the one supplied. Always use a grounded three-prong power outlet.

6.Do not touch the nozzle or printing surface during operation as they may be hot. Keep hands away from machine while in use to avoid burns or personal injury.

7.Do not wear gloves or loose clothing when operating the printer. Such cloths may become tangled in the printers moving parts leading to burns, possible bodily injury, or printer damage.
8.When cleaning debris from the printer hotend, always use the provided tools. Do not touch the nozzle directly when heated. This can cause personalinjury.

9.Clean the printer frequently. Always turn the power off when cleaning, and wipe with a dry cloth to remove dust, adhered printing plastics or any other material off the frame, guide rails, or
wheels . Use glass cleaner or isopropyl alcohol to clean the print surface before every print for consistent results.

10.Children under 10 years of age should not use the printer without supervision.

11This machine is equipped with a security protection mechanism. Do not manually move the nozzle and printing platform mechanism manually while booting up, otherwise the device will
automatically power off for safety.

12.Users shall comply with related nation and region’ s laws, regulations and ethical codes where the equipment or produced prints by it is used, and users of our product shall not use
aforesaid products to print any end-use products,objects,parts or components or any other physical prints that violate the national or regional laws, regulations and ethical codes where herein

referred product and produced prints by it is located.

LIBNE AR BETEB RN T ERER AN, BRIEMIEINBHEMMIRK;

2B ANREEZ N7 BV SEE RN, R AU EEE N R D ERIFEN;

3VBRHTEINUR EEIREI R AR E AR EBIFEN, HEsRoh= T EINFTENRE ;

A EWER MM, LIRS RS KB M2 IR ;

S\BAEREIETERAEMS RERANE, BERAIVIMNHRIRIRG, BIRELFBIRIEET A ML = FLIREE;

6B 7DTEFTENAL TRBSREARIIE LU IR, LA LE R ISR 20, ERA B hE;

T IBDERIFN B3 A T ESESH), LB RIshEM XS A B BRSNS NFEMIIEILE;

8\ EFTENSE R a MBI M AR R R BB TRGHEL ERVFEABIET &, BB ERA TARREEK, U2 %5 ;

O\ B~ MR, ERIERT R R T, BT HXHTENEN S S, AER SNSRI AL S5 LR Z7;

10 FIRFEL0% LU TRY) LE, B R B ARGERIE R MEREN, URERABHE;

1L FHIRAE R 2P, BT VRS S FohRERB IS FTEF e i, SNi&E= B ik B X IRF;

12 ERENETIEETTENT SR EFIEM NN E SR A EORR AN, BTRRETE, R ERIET il A &SN~ m SR S AR N E R
# DORR BRI ER o

- e e o mm mm Em o e Em Em o mm Em Em mm Em mm e mm Em mm mm mm mm e mm mm mm mm mm mm e mm mm mm mm mm mm e mm mm mm mm mm mm e mm mm e mm mm mm e mm mm mm mm mm mm e mm mm e mm e e e mm mm o e = = e



Product introduction

AN /\\'f\-/\
IR BN

1 XE-axis kit XE4h£R 1

2 X-axis limit switch X#hBRAIFF %

3 Print platform $TENEA

4 Y-axis tensioner YK %28

5 Tool box TE&E

6 Nozzle kit BikE

7 Material rack and spool holder ¥R R Kl &1
8 Z-axis passive block ZiggzhiR

9 X-axis tensioner X#h3K %28
10 Screen BRFE

11 Knob switch fefIFF*

12 Machine base #128/FEEE

13 Power supply BE2J&

14 Voltage regulator BBEHT#Y
15 Y-axis limit switch Yi#PR{IFF %
16 Y-axis motor YAgEE#

17 Indication knob $g7R5eH

18 E-axis motor E3HEER

19 X-axis motor X5EEH,

20 Coupling B¢%h8s

21 Z-axis limit switch Z4hPR I FF =

22 Z-axis motor ZHEH

23 Power switch and socket BB JRFF % Kz iR

~ e e e e e - —



Equipment parameters

ML AZ S K
XEZ u&
Basic Parameters Ex&x 5%k

Model | 4= Ender-3 V2
Print size | BRELR T 220%220*250mm
Forming technology | AiELH A FDM
Number of nozzle | k%2 1
Layer thickness | {TENZE 0.1mm-0.4mm
Nozzle diameter | B EF Standard | #REC 0.4mm
XY axis precision | #t56E £0.2mm
Filament |TENA7# ®1.75mm PLA
File format | SZ351& STL/OBJ/AMF
Working mode | ¥TENA T Memory card offline printing or online printing |7Z &= ANFTENSKEAAITED
Compatible slicing software | BIZ&A T F 2| 3D Creator Slicer, Repetier-Host, Cura, Simplify3D | 848 = £ A 34 Repetier-Host. Cura. Sirnplify3D
Power specification | E3JRIIE Input | A :AC 115/230V 50/60Hz Output | #ith:DC 24V
Total power | 2IhZE 350W
Hotbed temperature | FAREE <100°C
Nozzle temperature | Bl EE <250°C
Resume printing function | B E84%3T Yes | &
Filament sensor | #rilia il No | F2 4%
Dual z-axis screws | WZihz£4T No | Nxz#¥
Language switch | 1B English | 3¢
Computer operating system| BB EZR 4t Windows XP/Vista/7/10/MAC/Linux

Print speed | $TEDERE <180mm/s, 30-60mm/s normally | <180mm/s,1E &/930-60mm/s




Spare parts
TEEEE

c Printer base x 1
[REEA

I@

©

X-axis tensioner x 1

XESK X 85

0 Z-axis profile(left) x 1
70BN ()

Display kit x 1 e Nozzle kit x 1 e Z-axis passive block x 1
BRREAH B EMS ZHHR IR

G Z-axis motor kit x 1 Z-axis limit switch kit x 1 XE axis kitx 1
ZEEB L LE {4 ZHAPR I FF XA 14 XEFh£A 4

& 7
@ Z-axis profile(right) x 1 @ Gantry profile x 1 @ X-axis profile x 1 @ T-type screw x 1
4B () i 15 LR XEhZY A4 THILZFF



Spare parts

TEMFS

Material rack x 1

(RES

N

Metal blade x 1
BT

i

Storage card and card
readerx 1

FHERMIRRES

Blue line claw x 2
gk

®

M5T nuts x 2
M5 TEUIZ &}

Indication knob x 1

iyl

ﬂ% Accessory tool list Bt TAEE

e
7@
@ @

e

> o

Material pipe and nut x 1 2020 profile cover x 2

FIRE R ERIE S 202084
Diagonal pliersx 1 Cable tie x1
23H / L

Pneumatic joint x 2
SapiEsk

@ Power cable x 1
FRIRL
Hexagon socket flat round
head screw M5X8 x 2

A7 B FELIZETM5X8 A7 AITSLIRETMAX18

Hexagon socket head spring washer
combination screw M5X45 x 5
M7 R RS B SURET
M5X45

M4X16

Hexagon socket countersunk

@ Nozzle x 1
head screw (black ) M4X14 x 1 11

R7SEITKIRET (FR) M4X14

head screw M4X18 x 2

Hexagon socket flat round
head spring washer combi-
nation screw M4X16 x5

M7 TR A SR T

Synchronous belt x 1
Bk

Needle x 1
BE

//

H

Wrenches and
Nl[-la_ screwdrivers x 1
= 5 RFFR22T]

Hexagon socket countersunk @ Hexagon socket head spring
washer combination screw
M5X25 x 5 N7~ A [ElAE Sk 38

BIAFIRFTMEX25

Filament x 1

s




Installation of Z-axis limit switch kit and Z-axis profiles
TEZMIRCIFT B, Z5E

e ~ Long &
0 Printer base x 1
[EREELH ‘ H—lml
e — Short 58
— ®®
a . 8=
Install Z-axis limit switch T L
aligning with the profile. A

e Z-axis profile(left) x 1 @ Z-axis profile(right) x 1
Z5mE (o) Z3h B4 ()

e

LRZHIRIF X, SR T

Step: Put the endstops sensor on Z-axis (left) like the picture above. Then use the four pieces screw
M5X45 to fix Z-axis with the base.

TR BRI RSEREDNZMEN () LE, B4BN7SAEERHEAESIBETMOXASE 23 B8R 1T
JREEE A .

e Z-axis limit switch kit x 1 @ Hexagon socket head spring
ZHHPRATLFF KA washer combination screw

M5X45 x 4 R7NAE L@
HEIRETM5X45




2 Install Z-axis motor kit and t-type screw
REZEBNALE, TRILHT

@ T-type screw x 1
TRzt

Z-axis motor kit x 1

ZHEB A

@ Hexagon socket countersunk Steps: Lock the T-shaped screw rod on the Z-axis motor component, and then use two M4X18 screws to

head screw M4x18 x 2
A7 FISKIRETMAX18

slightly lock the Z-axis motor component on the profile (as shown above)
S IBTRZITBEEZENAS E, AEEREBIMAXISIZETHEZHBIAGHBEEEM E W EERR) -




3 Install pneumatic joint, XE-axis kit and synchronous belt
RS XEMAL . BHE

Put the synchronous belta
long this direction.

AltERZERTE

2

7
XE axis kit x 1 @ X-axis profile x 1
XEHZE 5 XA A

Pneumatic joint x 1 @ Hexagon socket flat round

SEpfEk head spring washer com-
bination screw M4X16 x 2
M7 TR HBASIRET
M4X16

Step: Tighten the tube connector by open end wrench. And fix the XE-axis kit with two pieces M4*16 screw. Put the

o

@ Synchronous belt x 1 Open-end wrench x 1
Rl FORF

timing belt through the XE-axis kit with direction same as the picture.
SR EREEERNBAORFITE, AABIMAXI6IRET, SXEMAMEEREEM L, BRSHEIXEMAH(EREY
A EETR,




Install Nozzle kit, Z-axis passive block
TRFREM, ZHEa5R

Nozzle kit x 1
BEREM

Z-axis passive block x 1

ZHARENIR

Z

Hexagon socket flat round head
spring washer combination screw

M4X16 x 1 7SR TFESLERAESIRET
M4X16

Steps: Put the synchronous belt into the profile along the v-wheel of the nozzle kit . When pushing it into the

middle, as shown in the figure; lock the z-axis passive block with one M4 X 16 screw.
TR RBESHEEEREMERAEEEAEGNVREH M, NP W EER, AL1HMAX16E LIRETIEZ
AT B




5 Install X-axis Tensioner

AR XHR A 2R

=

T

©

e X-axis tensioner x 1
XEh5K 223

@ Hexagon socket flat round head
spring washer combination screw
M4X16 x 1 A7 FEIL A 52
£TM4X16

z

@ Hexagon socket countersunk
head screw (black) M4X14 x 1

R7SAITTSKIRET (B) M4X14

BE®

Tensioner block

SKERAIR

Plastic thumb nuts %\@

BHFITIEE

\ @Q Installation diagram Diagram of complete installation

. . REREE RETHREE
X-axis tensioner

base X3k &

Tensioner block

KEAIR

The location of copper sleeve of synchronous belt

B HREBANLE

Section diagram of synchronous belt moving EF#ELEIEREE

Steps: Insert the timing belt into the tensioner block, and put it into the X-axis tensioner together with the timing
belt, tighten it with a plastic hand screw nut, lock Z-axis passive block with one M4X16 screw, and then lock the
M4X14 screw.

SR BEPHEBNKEABR ERED & —EEHXM KRS, SRR FITESITE; B 1IBMAX 16 TR E M R E 7K
R b, AEHEMAX144285T,

10



Install the z-axis moving kit and adjust the tightness of X-axis and
Y-axis tensioners zxzaisshEer BHx. Yk X SnEE

|

Tips: manually rotate the X-axis and Y-axis
tensioners to be the approprate tightness.
Refer to A: the difference between the nut
and the screw (protrusion) is 0-3mm. The
reference standard is to press the synchro-
Front IEE nous belt with a little tension. Too loose or
tight belt will affect the printing effect, and
too tight belt will to break.Refer to B: nut
flush with screw.

1REE | FohREX, YiloK X2 hedt B R @A R &,
AZZE B 5125T (4 ) BZE0~3mm, BiELL
FREERSEE—RKIASEIRE, I

Take the fifth step: assembled components
AIRERD TR

A\ TR R BITENR, R R TR 2 5 AR
N =t T, BEE B E 5B TR,
:L ..........

Steps: Make the Z-axis moving kit insert the two ends of the Z-axis profile along V-wheel on both sides. As
shown in the figure above.The profile moves smoothly up and down along the Z-axis, and it will not fall

off by itself.
SR BTSN, SREMIAVRIENZ AL N EEFR) , REZiEM ETNEDIG, e BARKE.

Take the second step: assembled components
AGEE W ETavAs




7

Install the gantry profile,display kit

ERLIIREEY . BREEH

Gantry profile x 1
AN i)

e Display kit x 1

ERRAN

Hexagon socket head spring
washer combination screw
M5X25 x 4 N7 F B Sk R4
EIRET M5X25

Connect the display cable
EEBTRE

[

Steps: Install the profile of the gantry frame on the upper of the gantry frame with 4 M5X25 hexagon socket
head spring combination screws; firstly connect the display cable, then use the hex wrench to fix the 4 screws

on the left side of the display module with the machine, locked the screws as well.
FI2 4 BANAET LR A SIRETMOX25 21128 EAMEIE E R R Lif; ol B RRAEIRT, BRARSRA
RFRERRAGEMATIRZ SHESBIERNA,

12



13

e
0
N @

54

Install material rack, gantry cover and indication knob

ZERMER. B

Material rack x 1

EES

Material pipe and nut x 1
BRI RS

2020 profile cover x 2
20208413

Hexagon socket flat round
head screw M5X8 x 2
M7 FELIBETM5X8

M5T nut x 2
M5 TEUE R}

Indication knob x 1
Y& mhEH

=yl

|©

Steps: Put flat round head M5X8 and M5T screws into the material rack(as shown), place the spool holder on
the rack and fix on the profile with screws(as shown); Put the indication knob on the motor shaft and then
place the 2020 profile cover on both side.

FB B TERKIZETMEXS M TRUE R LR SEIZE F (W EER) , IBRIZEEESHE FHiT ERIZES, REEIE T
£ G0 EETR) e ReH EEEN BN, i A GMiIA20208 4 %,




Wire connection ssiEs

Connect X, E, Z—axis stepper motors according to the yellow label on the 6pin (4 wires) port

Connect X, Z-axis limit switches according to the yellow label on the 3pin (2wires) port
Plug in the power cord (as shown) and toggle the switch to turn on the power

oD >

@ Power cable x 1 Blue wire clipx 1
R BE4X

X, E. Z-axis motor port
XJELZHEdliEn

X. Z-axis limit switch
X\ ZEHPBR I FF %

_________

®E36pin (41R%) im0 B ERERTEREX, E. ZHP #HE

12ER3pin (21R%E) ImO EEEMBIRTOERX. ZHIRAITT X
mEBRE (MREE) RanTT<ITITEIR

Z-axis limit switch
ZEAPRAIFF %

Z-axis motor port

ZEEHiED

Insert the Teflon tube into the
pneumatic connector (also insert
the blue wire clamp)

REE BNk (BRHEAN
PEREES DY

Caution

®Select the correct input voltage to match

your local mains (115/230V)

@®Damage can occur if voltage is set

incorrectly.

@ Connect the power cord and turn the

power switch to 1 to turn it on.

O EFR IEHRAYRN RE M TR A At AR
(115/230V)

OURBEIRETIER, TTRERIEMIRA,

O EIERIRA SRR XK E 11BN AT FF L,

Do not connect or disconnect the cables
when the machine is powered on.

S SE RN, E7ERNETTERLE,

14



15

10| Bed Leveling #%%s

CREALITY

P

Frint

R

Control

O 24 /0%

100%

CREALITY

)

2 24 /0%

100%

Prepare

* Move

1&  Disable stepper
t  Set home offsets
PLA  Preheat PLA

ABs  Preheat ABS

Q 24/0¢C

£43 100%

EERS

A PLATI#R

Prepare

* Move

r Auto home

=+ Set home offsets

v Preheat PLA

ps  Preheat ABS

- BERS

r o PLATI#R

g 24 /0%

{4y 100%

Twist the coupling to raise the X axis
to the position as picture shown.

During the leveling process, please do
not touch the Teflon tube and nozzle
cable.

FABIEEZIR R, FHRIXHE;
BEEIER, BB E KR
G257




1. Move the nozzle near the top of the leveling nut. Screw the nut and adjust the distance between the nozzle and the printing platform. The distance is about 0.1mm.

(Thickness of a piece of A4 paper)
2. We can use a piece of A4 paper to assist in leveling, so that the nozzle can just scratch the A4 paper. Adjust the leveling nuts on the four sides in turn until you can feel

the slight resistance from the nozzle when pulling the A4 paper.
3. Test the distance between the nozzle and the print platform is enough or not. Repeat the above steps 1-2 times if necessary.

1LEDREEIRTES EAWE, ITohiRE, BTEFaBEE_EA FELSIRE, BELN0.1Imm. (—KARBEE)
2 HART AR A —IRAARGEBN AT, (EMIENIGFBETEAAR EF-AEXIR. RORSERRIE N £ BIETIEFHIAT, FENARERITTHIRA4RET SRR EIR BRI EMAE .
3MHTFahEERESEE, WELETEE ERPEI-2R,

O

SRS AT, ARSI R A b,
tly, and the nozzle is damaged to result

@ inplug. It" s easy to scratch the printing
platform.

TR & A, M BT, Bt O 454,

The even filament adheres right on the g
BRI, BIRFTEN T &0

platform.
FEMBTHIRREIS S, RIFIET A Lo

The nozzle is too far away from the

platform, so the consumables can not )

adhere to the platform. The nozzle is too close to the platform,
Ifj If:l the filaments are not extruded sufficien-

16



12 Preheat

SUERY

Method 1 b3}

Prepare

CREALITY

& Move

CREALITY

Disable stepper
[ &

&

Print

® Auto home

+
+m+  Sat home offsets

=\

PLA  Preheat PLA

AEs  Preheat ABS

Control Infa EH Bs ABSTR

% 24/0%C Y 24/0%C

24 f0°C % & 24 /0°C

0.00 () 100% (i) 100% Z] 0. (V) 100%

Note: The Ul information is only for reference, the actual Ul may be different.
AR RENESE, LRUUINE,



Preheat
T

CREALITY

Print
Method 2
Info
D 24 /0°C % 24/0°C
(V) 100% Zl 0.00
CREALITY
F3752

Control

4=~

0

o

2%

£ 200 /200°C

() 100%

5

Back

Temperature

Motion

Storage configuration

Read configuration

Reset configuration

i&Eh

FHREE

EREE

TR

200 /200°C

% 60 /60°C

Zl 0.00

% 60 /60°C

Zl 0.00

Temperature

-

ed Temperature

Fan speed

PLA  Praheat PLA settings

483 Preheat ABS settings

00 /200 °C

(V) 100%

200 /200 °C

() 100 %

60 /60°C

Zl 0.00

RTINS IR EL NEIRE
4%, PLAFREAT A - IR EE200°, R
TREE60°, ABSTIFAAT E : IR REE240°,
HERBET0%

ERITEIM R R R REEIRE, o]
MIE R EE DUz Hl—/BE—~PLA/ABS
I B TS EAZE,

18



1 3 Load the filament

e

2.Press the extrusion spring and insert the filament until the nozzle along the extrusion. When
the temperature is up to the target temperature, the filament will come out of the nozzle,nozzle,

and complete loading the filament.

hang the filaments on the material rack. . s N IS, L AT B AR AR, BB B A E A R S
AR F TR, A | REAPTHSE, SEMASFTENIBAEERE S HREARIEE BIMERN, Al RIBIE A BRI, S8R

1.When waiting for the temperature to rise, please

A
.Q
e N

/ \ Replace the filament:

1.If no filament in the nozzle, cut the filament at the extruder, put the new filament into the tube, and until
the filament arrives on the feeding tube.

2.If filament in the nozzle, heat up the nozzle to 185°+, draw out the filament, and then replace the filament
according to step 1.

3.If replace the filament during the printing process,adjust the printing speed to 10%, and then replace the
filament according to step 2.

ERFEM

1 G ENIFFEITED, EFREHT H NS B T, M EREN, BEFHEMIENSEE AL,
2VKEETNERE T, FERREINARE185°+, BB, BSE S R1IFIREM.

3GTENL IR EIRFEM, BTENRE IR BT H10%, SR T E 2T HIEM.

For better printing, the end of filament is as shown
in the figure.
797 R FERATEN, FEMRIR IR E R, iNEFFR.




14

1. Double click to install the software. | 224
2.Double click to open the software. | $TFF {4

Start printing
ERFTEN

>> g‘@

Creality Slicer

& Add Printer X
& Add Printer
& Crely leer Machine Settings
File Edit View Settings Extensions Preferences Help
Vv Creality3D Printer Settings Printhead Settings
= O Creality CR-10 " .
Creality Enders o) G 3 {width) ‘ 220 mm‘ X min 26 mm
[ Addprinter | | Manage printers, Q Creality CR-100  {Depth) ‘ 220 mm‘  min 22 mm|
= QO Creality CR-105
| Q Creality CR-105 Pro Z{Height) 250 mm‘ X max 2 mm|
\ O Creality CR-1054
| O Creality CR-1055 Build plate shape  [Rect.. v | ymax 3% |
‘\ O Creality CR-20 Origin at center u EE—
| O Creality CR-20 Pro = Gantry Height 25 mm|
| O Creality CR-2020 Heated bed [+] . v
| O Creality CR3040/CR-30405 &-code fiavor mariin v [ISERE | J
| O Creality CR-4040
| Q Creality CR-5 Start G-code End G-code
| Q Creality CR-5060
| QO Creality CR-5080 1201 ¥500.00 Y500.00 Z100.0 631 ;Relative positionning
| . i 1203 ¥500.00 ¥500.00 Z10.00 Gl E-2 F2700 ;Retract a bit
\ _ i
“ Bugtername CreautyEnder 3 MZN4 PENN NN R1ONN NN TRAN G1 B2 7N 2 F240N -Retrant
|
|
|
|
| =
‘\ ————am
|| - e
| |
) - S T e R A (e |
) | smmEEEERE s EER T -]

3. Select language—>Next—Select your machine—>Next—Finish.

@ Creality Slicer

ST (E) i () MBI BE© IR BFHEE @)

Ir-2 Creality Ender-6

¥

.
Creality Ender-6

Y Creality3D

Creality CR-10
Creality CR-10 Mini
Creality CR-100
Creality CR-105
Creality CR-105 Pro
Creality CR-1054
Creality CR-1055
Creality CR-20
Creality CR-20 Pro
Creality CR-2020
Creality CR-3040/CR-30408
Creality CR-4040
Creality CR-5
Creality CR-5060
Creality CR-5080

HTELER | CrealityEnderd/

0OO00O0O00O0O00000

& SFIBITEN X
HEHLRE

TENEE HTEARE

X{EE) R [26 |
V(R | 220 | v #iE 2 mm
2Em) XBoAlE 2
HTEIRARE Rect. v | v @A (54
. g +EE E WJ
G-code A Marlinv | HEe 1 v
F ¥ G-code £ Gcode

M201 ¥500.00 Y500.00 Z100.0 691 ;Relative positionning
03 T500.00 T500.00 Z10.00 | | GI B2 I2TOD Retruct o bit

w T o

SE
=

ol

—Next—=1EREN R A8 —Next—Finish, BRIEE,

-

Creality Slicer

Load

=]

4.0pen Creality 3D slicer — Load (Read file) — Select file.

FTH QIR =LA 4 — Load (REXX ) =% E X

20



21

Start printing 37

When printing for the first time, please level the platform first, otherwise it will easily cause nozzle damage, plug and scratch the printing platform.

BURFTENRY, 1B C AT, BNA Z Sk A 3K, BIIFTENF &,

—)

175, i

_—
5.Generate G-code, and save the gcode file to TF card. 6.Insert the TF card — press the knob — select the menu
4% G KBE>RERTFR — the file to be printed.

HATF R T e >R R 8-> EHTENRIS

File names must be Latin letters or numbers, not Chinese Notes: For details on the software instructions, please refer
characters or other special symbols. to the slicing software manual in the memory card!
XEBF AT FHEHF, TEANFHEMTHT S, mERT R ERREIFE, BN FE R R REERF!




Start printing
ERFTEH]

Print

Control

Q 24/0%C

( 1 100%

FTE[]

24 /0°C

{+] 100%

Prepare

File selection

4~ Back

Q 24/07%C

(i} 100%

Q 24/07%C

() 100%

Printing

TEXT1.gcode

40%

o) Printing Time N Remain Time
" 00:40 "01:00

Q

Tune Pause

© 200 f200 °C

TEXT1.gcode

40%

@ fTEnBa HE#EE
00:40 01:00

200 /200 °C 60 [60°C

(¥) 100% Zl 0.00

22



23

Wiring connection

SEhE 85

Controllable
fan port

AEREEO

Fuse
fREG 22

A

Power port

X-axis motor port

XE A

|

BIREALN

A

Y-axis motor port

ViR IO

Z-axis motor port

ZHE O

Extrusion motor port

BrHsEAEO

TF card slot
TRl

T

!

K %Q_LQIQ\

GO H
0O Hﬁl

A

|

] - oo _— TF
O @
|

sz [mer] =i

q6|9En| =
45{Nor| =i
vy =

49 bEE P
48 | -~

44| MuE| 25 B—

Y2 "

n -
U

Ty P!

7
U
|

€7

i 282y
ST E@U =

HHDATRRNIINN

L]

Normal fan port
BANRBEO

Hotbed
wire port
BRZIED

Nozzle wire| |Pre-set port|| X-axis limit|[ Y-axis limit || Z-axis limit

port g EO switch por|| switch port|| switch port

Bk iEO XERPRAFF || VEFRILFF || ZHhPRAIFF
ESim| X#EO x#EO

Micro USB port
Micro USB#£[

Screen port
BREEO

BL-Touch optional port
BL-touchfi&g#%0O

L Nozzle thermistor port
IRk A B FRE T

Hotbed thermistor port
PRAEREERR O




Trouble shooting

Workflow Fault diagnosis

Fault cause

Fault handling

N

Start

L

Play by memory’

»| Storage-card

—»

1. Wipe Storage-card
2. Format Storage-card
3. Replace Storage-card

card Seal

-

Return

N Filenaming

—

Change the file name to English and
number format

Otherdocumentsare

printednormallyornot— ¥ | Slicer

—»

1. Move model position and slice again
2.Using repair software to repair the model

“Home”

<é>¢
=

Heat the

» | Shaft motor

>

1. Reconnect circuit
2. Check by substitution

Limit switch

—

1. Reconnect circuit
2. Check by substitution

»| Hotbed

hot bed

Hotbedis
heated ornot

14

Heatthe

Thedisplay of
tempisnormalorno

1. Reconnect circuit

N ———| Thermistor

—

1. Reconnect circuit

nozzle

Thenozzleis

<é>¢
=z

edisplay of humidity

» Heating tub

1. Reconnect circuit

N—————>| Thermistor

—

1. Reconnect circuit and lock the screws of
thermistor

1. Slice again
2. Adjusting the tension of synchronous belt

1. Secure the screw on the top of the extursi-
on gear

1. Remove surface defects of filaments
2. Replace the filament

heated ornot isnormalorno
Printing when Dislocation _ | Slicer\Sync-
filament-push @ " |hronousbelt
Y
f y Extrusion
N F|lan;erﬂg£>us gearloose —
Y N
i he Emotor
Filament —
N Emotor —

1. Reconnect circuit
2. Check by substitution

Process
result

Result feedback

Problem solved

Component damage, replace
continuously

Unknown malfunction, please
contact the after-sales

24



25

s b 32

\

1. R
2 AW TFRER
3. BT+

1. XA R ERARFAERFERI

1. BoREMEHENT A
2 FERBERMHEERE

1. BB, LR
2 BEENTE

\

1. BRI R LR
2 BBRENT

1. &L

TiEhiE HrEis WrEEE
: LEEE
S = Xt

< EIZT ==~ o = ’\{ﬂj{{qia =
E X5 E TEER | A
2
EE % > HEH
Y
E i3 ® £ - RAIFR
=

SN & - A

é: BERE &——»| HEEE

ME3 I 0 4

> AE

1. B

4

B_—> FAELEEMR

1. 1B

Y

\i

Pk /BEH

N s34 N S it G
1257

B> BrHERNE

1. E#iA
2 BRI HINR

= Hi

\ 4

1. RESTH I LRIz

a- FEM

4

\ 4

EREAL

1. M RERIE
2. BHGEM

1. LR
2. BBHURGE

PISEEES

R

ERIHIALT LR EE R

KA RERRE T




Due to the differences between different machine models, the physical objects and the final images can differ.The
final explanation rights shall be reserved by Shenzhen Creality 3D Technology Co., Ltd.

REFNETE,LMEETEEMES, BUNE SELERPR)IDEB=ERRERASME.

SHENZHEN CREALITY 3D TECHNOLOGY CO.,LTD.
11F & Room 1201,Block 3,JinChengYuan, Tongsheng Community,
Dalang,Longhua District,<Shenzhen,China,518109

Official Website: www.creality.com

Tel: +86 755-8523 4565

E-mail: info@creality.com cs@creality.com

ARYITEIB =B R E

AN EXAREHEFMAEX SR TWEE=#1201. 112
NEIRIE: www.cxsw3d.com

BRSS A4 400 6133 882

0755-8523 4565




